Cipla

Ref. No-CIPLA/EHS-ENV/KKB-111/08/2022 30.11.2022

Deputy Director General of Forests (Central),
West Central Zone,

Regional Office,

New Secretariate Building,

Opp. VCA Ground,

Civil Lines,

Nagpur-440 001.

Subject: Half Yearly Environment Clearance Compliance Report
Ref. No: Environment clearance No. J-11011/47/2005-1A 1 (1) dated 13.10.2005

Respected Sir,
With reference to above subject, we are hereby submitting the six-monthly Environment
clearance compliance report for the period of June -2022 to Nov-2022.

1. Point wise compliance to clearance No. J-11011/48/2005-1A Il (I) dated
05.04.2006 as Annexure -1.
2. Data sheet attached as Annexure-2

This is for your information.

Kindly acknowledge the receipt of the same.
[...]
subject to the following terms and conditions and as detailed in the schedule I, I, lll & IV
annexed to this order:

1. The consent to operate is granted for a period up to 30/04/2024

2. The capital investment of the project is Rs.160.26 Crs. (As per C.A Certificate
submitted by industry Existing Cl is-Rs. 160.26 Crs )

3. Consent is valid for the manufacture of:

Existing ' Proposed '

Product Quantity Quantity Total EUON|I
Products
1 Antll-RetrowraI/Ant|-V|raI: Dolutegravir 31 0 31 |MT/A
Sodium
2 Anti-Retroviral/Anti-Viral: Tenofovir 01 0 0.1 |MT/A

Alafenamide Fumarate
3 |Anti-Retroviral/Anti-Viral: Emtricitabine 8.8 0 8.8 | MT/A

Anti-Retroviral/Anti-Viral: Nevirapine /

4 Nevirapine Hemihydrate 5 ) 1.5 [MT/A
Anti-Retroviral/Anti-Viral: Remdesivir 0.5 0 0.5 |MT/A
Anti-Retroviral/Anti-Viral: Zidovudine 0.5 0 0.5 |MT/A

7 Anti-Retroviral/Anti-Viral: Oseltamivir 20 0 20 |MT/A
Phosphate

M/s. Cipla Ltd./CO/UAN No.MPCB-CONSENT-0000137129 (18-11-2022 05:43:21 pm) /QMS.PO6_F02/00

Page 1 of 14

Q6




'Existing Proposed

Quantity Quantity

Total UOM

8 ﬁ;ﬂ;l;ce’rc]rlg\r/iigzl/Anti-Viral: Valacyclovir 02 0 0.2 |MT/A
9 |Anti-Retroviral/Anti-Viral: Molnupiravir 1 0 1 |MT/A
10 |Anti-Retroviral/Anti-Viral: Bictegravir 0.1 0 0.1 [MT/A
11 [Anti-Retroviral/Anti-Viral: Lamivudine 15 0 15 [MT/A
12 |Anti-Retroviral/Anti-Viral: Baloxavir Marboxil 1 0 1 |MT/A
13 Anti'-RetroviraI/Anti—ViraI: Cabotegravir 5 0 5 |MT/A
sodium
14 ﬁgg;giﬁgrriiggmngal:Terbinaﬁne 14 0 14 |MT/A
15 |Anti-Androgen: Danazol 0.05 0 0.05 |MT/A
16 |Anti-Androgen: Cyproterone Acetate 0.7 0 0.7 |MT/A
17 |Anti-inflammatory: Tafamidis 1 0 1 |MT/A
18 |Anti-inflammatory: Eluxadoline 0.1 0 0.1 |MT/A
19 ggggﬂ;gr,:g:nt: Sodium thiosulfate J 05 0 05 |mMT/A
20 |Chelating Agent: Deferasirox 0.5 0 0.5 [MT/A
21 [Chelating Agent: Edaravone 0.1 0 0.1 [MT/A
22 |Chelating Agent: Deferiprone 0.1 0 0.1 [MT/A
23 |Anti-Depressant: Escitalopram Oxalate 0.1 0 0.1 [MT/A
24 |Anti-Depressant: Citalopram Hydrobromide 0.1 0 0.1 |MT/A
75 ﬁﬁgigsk?gfelastic: Estramustine Sodium 0.04 0 0.04 |MT/A
26 |Anti-Neoplastic: Ondansetron Base / HCL 0.5 0 0.5 |MT/A
27 |Anti-Neoplastic: Exemestane 0.5 0 0.5 |MT/A
28 |Anti-Diabetic: Rosiglitazone Maleate 0.05 0 0.05 [MT/A
29 |Anti-Diabetic: Dapagliflozin 0.05 0 0.05 [MT/A
30 |Anti-Diabetic: Empagliflozin 0.05 0 0.05 |MT/A
31 |Estrogenic: Levonorgestrel 0.01 0 0.01 [MT/A
32 |Bronchodilator: Formoterol Fumarate /FC-V 0.5 0 0.5 |MT/A
33 ./Apr;c_i;\l;arkinson: Pramipexole Dihydrochloride 0.25 0 0.25 |MT/A
34 |Cardiac: Carvedilol 1 1 [MT/A
35 |Cardiac: Trimetazidine 1 1 [MT/A
36 |Omeprazole Sodium 0 15 15 [MT/A
37 |Pantoprazole Sodium 0 10.5 10.5 |MT/A
38 |Tenofovir Pivafen Fumarate 0 0.5 0.5 [MT/A
39 [Nirmatrelvir 0 10 10 |MT/A
M/s. Cipla Ltd./CO/UAN No.MPCB-CONSENT-0000137129 (18-11-2022 05:43:21 pm) /QMS.PO6_F02/00 Page 2 of 14



4,

5.

6.

7.

Existing Proposed

. Product Quantity Quantity Total .UOM.
40 |Anti-Retroviral/Anti-Viral: Abacavir Sulphate 35 -32 3 |MT/A
11 Ar_mtl-RetrQV|raI/Ant|-V|raI:Tenofowr 9 4 5 |MT/A

Disoproxil Fumarate
1 Anti-Inflammatory/Histamine- Fexofenadine 0.1 0 0.1 |MT/A

Hydrochloride -

Conditions under Water (P&CP), 1974 Act for discharge of effluent:
Sr

Permitted (in

No Description CMD) Standards to Disposal Path
0,
1. |Trade effluent 110.20 As per Schedule-| Recycle 100gs to
achieve ZLD
2. [Domestic effluent 38 As per Schedule-1{On land for gardening

Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr Stack Description of stack / Number Standards to be

No. No. source of Stack achieved

1 S-1 Thermopack (1W + 15) 1 As per Schedule -lI
2 S-2 Boiler (1W + 1S5) 1 As per Schedule -lI
3 S-3 DG Set (250 KVA) 1 As per Schedule -lI
4 S-4 DG Set (500 KVA) 1 As per Schedule -l
5 S-5 DG Set (750 KVA) 1 As per Schedule -lI
6 S-6 Process Vent-1 (BD 1) 1 As per Schedule -lI
7 S-7 Process Vent-2 (BD 1) 1 As per Schedule -ll
8 S-8 Process Vent-3 (BD ll) 1 As per Schedule -l
9 S-9 Process Vent-4 (BD II) 1 As per Schedule -lI
10 | S-10 [Process Vent-5 (BD Ill) 1 As per Schedule -II
11 S-11 Process Vent-6 (BD IV) 1 As per Schedule -lI
12 S-12 Process Vent-7 (BD IV) 1 As per Schedule -l

Non-Hazardous Wastes:

Type of Waste Quantity UoM Treatment Disposal

Corrugated Boxes/ Paper,
1 |Aluminium, G.l. Scrap, Rubber 132 |MT/A|Sale
Scrap & Miscellaneous Scrap

Sale to
authorized party

Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
treatment and disposal of hazardous waste:

Sr
No

Category No./

Type
5.1 Used or spent
oil

Quantity UoM Treatment Disposal

‘| Sale to authorised
party / CHWTSDF

Incineration/
Recycle

M/s. Cipla Ltd./CO/UAN No.MPCB-CONSENT-0000137129 (18-11-2022 05:43:21 pm) /QMS.PO6_F02/00

Page 3 of 14

£Y%



Sr Category No./

Quantity Treatment Disposal

No Type
20.2 Spent Incineration/ |Sale to authorised party /
2 solvents 3651.4 | KUA Recycle* |CHWTSDF
3 [28.3 Spent carbon| 10.6 MT/A | Incineration |CHWTSDF
4 |28.5 Date-expired | 5 | /A | Incineration |CHWTSDF
products
35.3 Chemical CHWTSDF/Coprocessing
5 [sludge from waste| 42.1 MT/M | Incineration |through authorized
water treatment preprocessor
CHWTSDF/Coprocessing
37.1 Sludge from . . :
6 wet scrubbers 0.1 MT/A | Incineration [through authorized
preprocessor
gzlnientration or CHWTSDF/Coprocessing
7 evaporation 287.47 | MT/A | Incineration tr:reo?fg?easl;g:onzed
residues prep
28.6 Spent Incineration/ |Sale to authorised party /
: organic solvents 259.2 [MTiA Recycle* |CHWTSDF
28.2 Spent Landfill/ Sale to authorised party /
2 catalyst 20 FITEA Recycle* [CHWTSDF
33.1 Empty
barrels
/containers /liners .
10 contaminated 1200 |Nos./Y| Recycle* |Sale to authorised party
with hazardous
chemicals /wastes
35.4 Oil and Incineration/ |Sale to authorised party /
11 grease skimming e MT/A Recycle CHWTSDF

* Sale to Authorized Party having permission under Rule 9 of H&OW Rule

8. Conditions under E-Waste Management:
Sr No Type of Waste Quantity @ UoM Disposal Path
1 E-waste 4.00 MT/A Sale to Authorized Party

9. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

10. This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

11. This consent is issued with overriding effect on earlier Consent to Operate granted by
the Board vide no. Consent No. Format 1.0/CAC/UAN No. 0000109542/CR-2107001039
dated 19/7/2021

12. The applicant shall comply with the conditions of the Environmental Clearance granted
vide letter No. F. No. J-11011/47/205-1A Il () dated 13/10/2005 and obtain change in
name in Environmental Clearance from Competent Authority.

13. Industry shall ensure display/upload of six monthly compliance monitoring report on
their official website.

M/s. Cipla Ltd./CO/UAN No.MPCB-CONSENT-0000137129 (18-11-2022 05:43:21 pm) /QMS.PO6_F02/00 Page 4 of 14

Y



14. Industry shall dispose the By-product (if any) to actual user having permission under
Rule-9 of Hazardous & Other Waste (M&TM) Rules 2016.

15. Industry shall ensure the connectivity of the OCEMS data to Boards server.

16. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent.

17. This consent is issued as per the minutes of Consent Appraisal Committee meeting
held on 03/11/2022 .

This consent is issued as per communication letter dated 03/11/2022 which is
approved by competent authority of the board.

Signed by: Dr. Y.B.Sontakke

P \f‘ Joint Directer(WPC) & InCharge O CAC-Ceil
= r"\_ For and on behalf of,
7 Maharashtra Pollution Control Board

cac-cell@mpebgovin
2022-11-1817:43:36 IST

Received Consent fee of -

_Sr.No Amount(Rs.) Transaction/DR.No.  Date Transaction Type
1 320520.00 |MPCB-DR-11668 28/04/2022 |[NEFT
Copy to:

1. Regional Officer, MPCB, Pune and Sub-Regional Officer, MPCB, Pune |
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

M/s. Cipla Ltd./CO/UAN No.MPCB-CONSENT-0000137129 (18-11-2022 05:43:21 pm) /QMS.P0O6_F02/00 Page 5 of 14

ay



L p
B]
Cl
2. 7
B]
Cl
3.

SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

As per your application, you have segregated trade effluent into weak stream &
strong stream and provided Effluent Treatment Plant (ETP) comprising of:

i) Strong COD/TDS stream of 15 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Primary after
stmt) , Stripper, Multi effect evaporator (3 stage) with design capacity of 30 CMD
followed by ATFD. The MEE condensate is treated in weak stream ETP.

ii) Weak COD/TDS stream of 95.20 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Flash mixer,
Primary Clarifier/Primary Settling Tank), Secondary (Activated sludge process),
Tertiary (Pressure sand filter, Activated carbon filter), Advance treatment
(Reverse osmosis, Multi Efflective Evaporator ( stage)) with design capacity of
150 CMD.

The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent and recycle the entire treated effluent into the process for various
purposes such as for cooling, process & Scrubbing with metering system so as to
achieve Zero Liquid Discharge. There shall be no discharge on land or outside
factory premises.

In addition to the Multi Effect Evaporator (30 CMD) provided VTFD (10 CMD) for
treatment of strong stream.

As per your application, you have provided Sewage Treatment Plant of designed
capacity 38 CMD for the treatment of 38 CMD of sewage.

The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

Sr.No Parameters Standards (mg/l)
1 Suspended Solids Not to exceed 50
2 BOD 3 days 27°C Not to exceed 30
3 CoD Not to exceed 100

The treated sewage recycled to the maximum extent and remaining shall be used
on land for gardening.

The Board reserves its rights to review plans, specifications or other data relating to

plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

The industry shall ensure replacement of pollution control system or its parts after

expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

M/s. Cipla Ltd./CO/UAN No.MPCB-CONSENT-0000137129 (18-11-2022 05:43:21 pm) /QMS.PO6_F02/00

Page 6 of 14



5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Water consumption quantity

Sr. No. Purpose for water consumed (CMD)

1 Indus'trlal Cooling, spraying in mine pits 60.00
or boiler feed

2. Domestic purpose 40.00

3 Processing whereby water gets polluted 98.90

' & pollutants are easily biodegradable '

Processing whereby water gets polluted

4, & pollutants are not easily 0.00
biodegradable and are toxic

5 Gardening 30

6. The Applicant, shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

M/s. Cipla Ltd./CO/UAN No.MPCB-CONSENT-0000137129 (18-11-2022 05:43:21 pm) /QMS.PO6_F02/00

Page 7 of 14

Q6



SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:
1.  As per your application, you have provided the Air pollution control (APC) system and erected
following stack (s} to observe the following fuel pattern:
APC System | Stack Sulphur
Srack Source provided/pro Height(in Type of Content(in Pollutant Standard
No. Fuel )
posed mtr) %)
150
Thermopack TPM Mg/Nm®
S-1 (1W + 1S5)-2 Stack 30.00 HSD 48 1 9/
Ka/Hr 23
Kcal/hr 502
Kg/Day
LSHS 3.184
KL/D TPM 150 ;
1.8 Mg/Nm
PNG
162.68 )
Boiler (1W + SCM/Hr 98.67
S-2 15)- 02 TPH Stack 33.00 S02 Kg/Day
LDO 3.8 1.8
KL/D
1.8
NOx 20 3
HSD 3,44 Mg/Nm
KL/D
150
TPM 3
i Mg/N
<3 DG Set Acoustic 4.00 HSD 50 1 g/Nm
Enclosure Kg/Hr 24
= Kg/Day
150
TPM 3
i Ma/N
4 DG Set Acoustic 5op | HSD 100 1 9/Nm
Enclosure Kg/Hr 48
502 Kg/Day
150
TPM 3
Acoustic HSD 150 Mg/Nm
=2 B0 oet Enclosure 2l Kg/Hr C <02 72
Kg/Day
p Vent-1 HCL 3
56 |7 L Scrubber | 3.00 : - Mg/Nm’
NOx 50 PPM
P Vent-2 HCL >
57 r“‘?;fj l)e“ | Scrubber 6.00 s : Mg/Nm’
NOx 50 PPM
Process Vent-3 HCL 3 3
S-8 (8D Il Scrubber 6.00 z < Mg/Nm
NOXx 50 PPM
P Vent-4 HCL 3
59 r“fg; ”‘;” | Scrubber 4.00 - . Mg/Nm’
NOx 50 PPM
35
HCL 3
. Mg/Nm
s-10 |ProcessVent-5| o rupber 6.00 . . o
(BD 111} NO 50
X | Mg/Nm®
M/s. Cipla Ltd./CO/UAN No.MPCB-CONSENT-0000137129 (18-11-2022 05:43:21 pm) /QMS.P0O6_F02/00 Page 8 of 14

e



'APC System Stack Type  Sulphur

S’t\flack Source provided/pro, Height(in of  Content(in Pollutant Standard:
0. A
posed mtr) Fuel %)
Process HCL 35 .
S-11 | Vent-6 Scrubber 4,00 - = Mg/Nm
(BD V) NOx | 50 PPM
Process Acid Mist | 32
S-12 | Vent-7 Scrubber 9.00 - - Mg/Nm
(BD V) NOx | 50 PPM

2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions
of EP Act, 1986 and rule made there under from time to time/ Environmental Clearance /
CREP guidelines.

3. The applicant shall operate and maintain above mentioned air pollution control system, so
as to achieve the level of pollutants to the following standards:
Parameters Standards (mg/l)
Total Particulate Matter Not to exceed 150 mg/ Nm3
4. The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or

replacement/alteration well before its life come tg an end or erection of new pollution
control equipment.

5. The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological improvement or otherwise such variation (including the change of any control
equipment, other in whole or in part is necessary).

SCHEDULE-II
Details of Bank Guarantees:

Consent

{(C2E/ ' Amt of BG ' Submission
c20 Imposed Period
/C2R)

Sr.

Compliance Validity

4Ty Period Date

Purpose of BG

Towards O&M of
Pollution Control
1| CtoR 25 Lakh Existing System and 30/4/2024 31/8/2024
Compliance of
Consent Conditions

BG Forfeiture History

Amount of Siibmission. ' PUIDGEE Amount of Reason of
BG P BG BG

imposed peniod of 8t Forfeiture Forfeiture

Consent

Srno.  ~>E/c20/C2R)

NA
BG Return details
Srno. Consent (C2E/C20/C2R) BG imposed Purpose of BG Amount of BG Returned

NA

M/s. Cipla Ltd./CO/UAN No.MPCB-CONSENT-0000137129 (18-11-2022 05:43:21 pm) /QMS.PO6_F02/00 Page 9 of 14

R



SCHEDULE-IV
General Conditions:

Consumers or bulk consumers of electrical and electronic equipment listed in Schedule
I shall ensure that e-waste generated by them is channelised through collection centre
or dealer of authorised producer or dismantler or recycler or through the designated
take back service provider of the producer to authorised dismantler or recycler

Bulk consumers of.electrical and electronic equipment listed in Schedule | shall
maintain records of e-waste generated by them in Form-2 and make such records
available for scrutiny by the concerned State Pollution Control Board

Consumers or bulk consumers of electrical and electronic equipment listed in Schedule
I shall ensure that such end-of-life electrical and electronic equipment are not admixed
with e-waste containing radioactive material as covered under the provisions of the
Atomic Energy Act, 1962 (33 of 1962) and rules made there under;

Bulk consumers of electrical and electronic equipment listed in Schedule | shall file
annual returns in Form-3, to the concerned State Pollution Control Board on or before
the 30th day of June following the financial year to which that return relates. In case of